

TEST REPORT

Report No. : HV-08-03350X
Page : 1 of 3
Date : AUGUST 11, 2008

RT SOURCING Asia Ltd.

19/F, South Cornwall House, Taikoo Place, 979 King's Road,
Quarry Bay, Hong Kong.

The following merchandise was submitted and identified by the vendor as:

Product Description : Charity Clip On Reflector.
Style/Item No. : 17275 (AR-628)
Manufacturer/Vendor : Geyoung Corp.
Country of Origin: CHINA

We have tested the submitted sample(s) as requested and the following results were obtained :

Test Required : (According to client's test specification, please see following sheets in detail.)
Coefficient of Luminous Intensity

Test Method :

- PLEASE SEE ATTACHED SHEETS -

Date of Testing : AUGUST 05, 2008~AUGUST 11, 2008

Signed for and on behalf of
SGS Taiwan Ltd.



Given Chang
Asst. Manager

TEST REPORT

Report No. : HV-08-03350X
 Page : 2 of 3
 Date : AUGUST 11, 2008

Coefficient of Luminous Intensity

Test Equipment:

Name	Brand	Model
Computerized Photometric Range System	Gamma Scientific	940

Lab Environmental Conditions :

Ambient Temperature : $23 \pm 2^{\circ}\text{C}$
 Relative Humidity : $65 \pm 5\% \text{RH}$

Test Method :

1. Follow EN13356:2001 (Table 2) Standard as reference Standard
2. The testing distance is 15.06m
3. The test sample was mounted at the normal operation position on the goniometer table with the sample's center aligned to the gonio-meter's rotation center.
 The tested area of the sample is 0.0028 m^2

Test Result :

Unit : $\text{cd/lx} \cdot \text{m}^2$

Observation angle α	Entrance angle β_1	Measured	Required
0.2(12´)	5°	1183	110
	20°	728	80
0.33(20´)	5°	600	80
	20°	421	60
1.5(1°30´)	5°	18	4
	20°	8.7	3

TEST REPORT

Report No. : HV-08-03350X
Page : 3 of 3
Date : AUGUST 11, 2008

Sample Photo :



— The End of Test Report —